SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26 / 3MHz

n trum
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 ddRE_SPURIOUS LINE ABS PABS 10 ddpe_$PURIOUS LINE ABS PABS
- i - K
SPURIOUS_LTNE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBr — -40 dBm
o P e it Mo . presnirin, | e ™
-50 derr -50 dBm
) -y
70 dB =70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.79804 MHz -57.44 dBm -44.44 dB 30,000 MHz 815.000 MHz 100,000 kHz 769.25208 MHz -57.87 dBm -44.87 dB
860,000 MHz 1,000 GHz 100,000 kHz 983.74200 MHz -57.21 dBm -44,21 dB 860,000 MHz 1,000 GHz 100,000 kHz 957.24425 MHz -57.17 dBm -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -46.48 dBm -33.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -45.83 dBm -32,83 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -42,12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -42,10 dBm -29.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92577 GHz -42,32 dBm -29,32 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02377 GHz -42.30 dBm -20.30 de&
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o
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llhm k pafs
ne URIOUS ) INE_ABS PABS
-10 dehE—
URIOUS_LINE_
-20 dBm
-30 des
-40 dém -
n . o N o
-50 dBs
2
-70 des
-80 dBm
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 815,000 MHz 100.000 kHz 617.60937 MHz -57.54 dBm -44.54 dB
B860.000 MHz 1.000 GHz 100.000 kHz 916.23792 MHz -57.40 dém -44.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52187 GHz -46.,39 dBm -33.39 d&
3,000 GHz 7,000 GHz 1.000 MHz 5,89739 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71457 GHz -42.37 dBm -29.37 dB
i
JL J e
Date: 18.0CT.2 115

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 5SMHz

n trum
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 ddRE_SPURIOUS | INE aBs paks 10 ddpe_$PURIOUS LINE ABS PABS
. | - K
SPURIOUS_LTNE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBr -40 dBm
B B i | N T B . " Pt |t it ™
-50 derr -50 dBm
el el
=70 dB =70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.33770 MHz -57.62 dBm -44.62 dB 30,000 MHz 815.000 MHz 100,000 kHz 719.11334 MHz -57.76 dBm -44.76 dB
860,000 MHz 1,000 GHz 100,000 kHz 923,93535 MHz -57,35 dBm -44,35 dB 860,000 MHz 1,000 GHz 100,000 kHz 920.57647 MHz -57.48 dBm -44 .48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65008 GHz 46,42 dBm -33.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.38 dBm -33.38 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -42,21 dBm -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90876 GHz -42,06 dBm -29.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92377 GHz -42.27 dBm -29.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02177 GHz -42,17 dBém -20.17 d&
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Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llhm k pafs
ne URIOUS ) INE_ABS PABS
-10 dehE—
URIOUS_LINE_
-20 dBm
-30 des
-40 dém
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-70 des
-80 dBm
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 815,000 MHz 100.000 kHz 808,79398 MHz -57.81 dBm -44.81 dB
B860.000 MHz 1.000 GHz 100.000 kHz 812.27258 MHz -57.17 dém -44.17 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -46.59 dBm -33.59 dB
3,000 GHz 7,000 GHz 1.000 MHz 6,89026 GHz -42,15 dBm -29.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.53077 GHz -42.30 dBm -29.30 dB
i
4L 4 “
Date: 18.0CT.2 23:49:15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26 / 10MHz

n trum
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P SPURIOUS INE_ABS PABS 10 a&;_p—- SPURIOUS INE_ABS PABS
- i - K
SPURIOUS_LTNE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBm -40 dBm
) - " i W G SR . i, e R U
-50 derr -50 dBm
sl o |
70 dB =70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 771.01822 MHz -57.71 dBm -44.71 dB 30,000 MHz 815.000 MHz 100,000 kHz 796.08753 MHz -57.34 dBm -44.34 dB
860,000 MHz 1,000 GHz 100,000 kHz 93951683 MHz -57,33 dBm -44,33 dB 860,000 MHz 1,000 GHz 100,000 kHz 975.25158 MHz -57.29 dBm -44,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47288 GHz 46,64 dBm -33.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.62 dBm -32.62 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -42,23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91726 GHz -42,18 dBm -29.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91927 GHz -42,38 dBm 29,38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.71007 GHz -42,14 dBm -20,14 d&
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Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llhm k pafs
ne URIOUS ) INE_ABS PABS
-10 dehE—
URIOUS_LINE_
-20 dBm
-30 des
-40 dém
L PR} o -
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)
=70 dB
-80 dBm
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 815,000 MHz 100.000 kHz 804,52581 MHz -57.63 dBm -44.63 dB
B860.000 MHz 1.000 GHz 100.000 kHz 8993.16561 MHz -57.34 dém -44.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94726 GHz -46.35 dbm -33.35 d8
3,000 GHz 7,000 GHz 1.000 MHz 6,97275 GHz -42,03 dBm -29.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72307 GHz -42.24 dBm -29.24 dB
i
4L 4 “
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P SPURIOUS INE_ABS PABS 10 aﬁ[_p- PURIOUS INE_ABS PABS
. i R
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
' PR aaat PO N . N PPV U —
-50 derr -50 dBm
el et
70 d8 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 805.11452 MHz -57.57 dBm -44.57 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.77923 MHz -54.97 dBm -41.97 dB
260,000 MHz 1.000 GHz 100.000 kHz 982.80906 MHz -57.34 dBm -44,34 dB 360,000 MHz 1,000 GHz 100.000 kHz 945.16161 MHz -57.34 dBm -44.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -46.39 dbm -33.35 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66008 GHz -46.14 dBm -33.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -42.10 dBm -29.10 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89576 GHz -42,06 dBm -29.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72107 GHz -42.18 dBm -29.18 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72207 GHz -42.29 dBm -29.29 dB
—_— —
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Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep
SGL Count 1004100
@1 AvaPwr
Limit llhm k pafs
ne $PURIOUS LINE ABS PAES
-10 dehE—
| SPURIOUS_LINE_ABS_
-20 dém
-30 des
-40 dem
- N —
50 de = =
=70 dB
-80 dem
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 815,000 MHz 100.000 kHz 618,83585 MHz -57.62 dBm -44.62 dB
860.000 MHz 1.000 GHz 100.000 kHz 989.38687 MHz -57.12 dém -44.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46488 GHz -46.64 dBm -33.64 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.,90226 GHz -42,00 dBm -29.00 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.73557 GHz -42,23 dBm -29.23 dB
i
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ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0167
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0161
PASS
-10 Normal Voltage 0.0048
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0111
20 Maximum Voltage 0.0142
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note: Normal Voltage = 4.0 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 A7-26 of 26
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG370621-01B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode

Mod.

LTE Band

26 / 10MHz

QPSK

RB Size Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Full RB

Result

4.93

5.91

6.43

PASS

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrur 42 Spectrur o
Ref Level 30.00 GBm  Offset 1160 & Ref Level 30.00 GBm  Offset 1160 &
= _Att 30 e AQT 2ms ® RBW 10 MHz = _Att 30 e AQT 2ms ® RBW 10 MHz
@153 view @153 view
—— |
oa . 0.1 =
BN
001 001
1E- 1E- -
L

\ }

| \
E-04- |L E-04- :

|
£ i 160 l

CF 819.0 Miiz Aean Pwr + 20.00 dB CF 819.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2140 dBm 27 08 dbm 5.50 a8 2.43d8 417 dE 2.03 db 522 db Trace 1 [ 20,39 dém 14 db: 6.74 a8 3.04d8 4.93 a8 5.91a8 6.41a8
[ [ EEEEEEENC )

LTE Band 26 / 10MHz / 64QAM

Middle Channel / Full RB

| 30.00 GBm _ Offset 11.60 db

30ds  AQT 2 ms @ RBW 10 MHz

CF 819.0 MHz

Complem

entary Cumulative Distribution Function

Aean Pwr + 20,00 dB

Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 10.46 dBm _ 27.04 dbm 7.58 a8 3.16d8 525 dE 6.23 db 7.33 db
[ [ EEEEEEENC )

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.51 | 14.45 - -
Middle CH 1.22 1.23 3.00 3.02 4.89 5.02 9.83 9.79 - - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.42 - - -
Middle CH 1.24 - 3.00 - 4.96 - 9.77 - - - - -
Page Number 1 A8-2 of 24
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 Gém  Offset 1160 b e RBW 30 khz

RefLevel 30.00 dBm  Offset 11.60 OB e RBW 30 kHz
Att 3

e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT = 0 dB SWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.86 dBm Mi[1] 15.05 dBm
2 N 818.98880 MHz - 818.48610 MHz
ndB 6.00 dB) ¥ ndB 26.00 dB
_ Pt S VB ey 1.216800000 MHz 10 d St e P e BT N, 1.228000000 MHz
Qfactor | 673.1 I Qfactor 666.5
o 0 de:
10 d 10 d
-20 -20 :
|
) ~f Mo,
(vl v ST Ay
50 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 8189888 MHz 15.96 dbm ndB down 1.2168 WHz ML 1 516.4BB1 MHz 15.05 dem ndB down 1.228 MHz
TL 1 818.3874 MHz -10.19 dém ndg 26.00 dB T 1 £16.3674 MHz 11,17 dBm ndg 26.00 dB
T2 i 812.6042 MHz -10.00 dém q factor 673.1 T2 i 812.6154 MHz 11,28 dém q factor 666.5
L JU ] - L JU ] -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1160 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.35 dBm mi1] 16.74 dBm
2 818.04100 MHz - 820.09090 MHz
. 26.00 dB - _ _ nds A 26.00 dB
0d -] . 3.003000000 MHz 104 S et et -1 S 3.015000000 MHz
] Q factor \ 272.4) / Q factor 272.0
o | 0 de: -
¥
10 df - - 10
/ \ /
-20 v
. A~ T
-40 dBmv
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 816.041 MHz 16.35 dém ndp down 3,003 MHz Ml i 620.090% MHz 16.74 dém ndp down 3,015 MHz
TL 1 817.5075 MHz -7.50 dBm nd8 26,00 d& 1 1 £17,4955 MHz -9.24 dem nd8 26.00 d&
T2 i 820.5105 MHz -7.65 dbm q factor 272.4 T2 i 820.5105 MHz -9.02 dém q factor 272.0

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.82 dBm mi1] 14.38 dBm
. . 518.27100 MHZ - 51929000 MHZ
¥ nds 26.00 dB nds 26.00 dB
e hlaans Ak B - T 4.885000000 MHz 10 A AL B it e 5.015000000 MHz|
Q factor o 167.5 ] Q factor 163.4
I‘ 0 das
. Ji
i 0d f
Y /
N - -20 7
o SAWN p r
. P A b AT
-40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.271 MHz 15.62 dém nd@ down 4,885 MHz [ 1 £19.26 MHz 14.38 dem nd@ down 5,016 MHz
T 1 816.572 MHz -9.94 dam nds 26,00 d8 T 1 B16.483 MHz -12,00 darm nds 26,00 d8
T2 1 821.458 MHz -10.27 dBm q factor 167.5 T2 1 B21.408B MHz -12.05 dBm q factor 163.4
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1160 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
™Mi[1] 17.24 dBm mi1] 16.51 dBm
2 M 821.7570 MHz - e 8169830 MHz
~hdn X 6.00 dB X ndB 26.00 dB
- " ~ER 9.830000000 MHZ| - i ey 9.790000000 MHZ|
h Q factor 83.6 B / Q factor A 83.4]
0 de L 0 de:
T
10 dem 10 dBm. ;’
-20 dém
VAV - Y
30 g™ ]
e
40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 819.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 821.757 MHz 17.24 dbm ndB down 9,63 MHz M1 1 B16.363 MHz 16.51 dem ndB down 9,78 MHz
TL 814.125 MHz -8.83 dBm ndg 26,00 db Tl 1 14,105 MHz ndg
T2 i 823.955 MHz -9.10 dém q factor T2 i £23.895 MHz q factor
L JL J L JL

Low Channel / 15MHz /| QPSK

pectrum
Ref Level 30.00 dém  Offset 11.60 08 @ RBW 300 kHz
b Att a0 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100
@ 17k Max
[EE 15.88 aBm|
8273740 MHz|
=@ nde 26.00 dB|
104 ) TATANE el Vakha U 14505000000 MHz|
i Q factor 57.0)
|
o T v
i to
10 o —— X
f 4
20 o+
a0 d L %,
-40 -
\.’RW"
50
50 d
CF 821.5 MH2z 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value | Y-walue | Function | Function Result |
ML 1 827,374 MHz 15.88 dém nd@ down 14,505 MHz
T 1 814,247 MHz -10.44 d8m nde. 26,00 de.
T2 1 828,753 MHz -10.33 dém qQ factar
L J ) -

pectrum 2
00 dBm  Offset 11.60 d& e RBW 300 kHz
a0 d8 SWT 126 ps & VBW 1 MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
[EE 14.63 dBm|
825.8460 MHz
@ ndB f‘, 26.00 d8|
100 - Pt A 14.446000000 ‘V!Hz
Q factor 57.9)
o
i
T
10 di -+
H
20
Faal A
30 et
40 dBr-
v
50
60 di
CF 821.5 MHZz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value 1 Y-valug | Function | Function Result |
M1 i 025,096 Mz 14.63 dem ndB dawn 14,446 MiHz
1 1 814,217 MH2 -11.67 d8im 26.00 dB.
T2 i 828,663 MHz -11.74 dém q factar
L ) ) -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m i i
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.68 dBm mi1] 16.17 dBm
818.63360 MHz 818.71830 MHz
2 2 "
2 i ndB 26.00 dB =@ Y, ndB 26.00 dB
- S SV VYN Py 1239200000 MH| - - N e e B 2.997000000 MH]
! o Qfactor 660.6 . 7 Q factor 278.2
/
0 de - 0 de: -
/ y J
10 d8m Lk 2 10 dBm
{ \
-20 dém t -20 dém
/ \ . | R
30 dBm N = - L - B
e Ty —
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 816.6336 MHz 13.68 dBm ndB down 1.2392 WHz M1 1 516.7183 MHz 16.17 dem ndB down 2,597 MHz
TL 1 818.3846 MHz -12.28 dém ndg 26,00 dB Tl 1 £17.5075 MHz -9.34 dBm ndg 26.00 dB
T2 i 819.6238 MHz -12.14 dém q factor 660.6 T2 i 820.5045 MHz -9.97 dém q factor 273.2
L JU ] - L JU ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

= 2
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.61 dBm mi1] 15.25 dBm
B18.26100 MHZ 819,800 MHz
2 2
2 i ndn 26.00 d =@ 26.00 d
10d r WU I, SR PNV NN, +.955000000 MHZ| 104 e - o~y 9.770000000 MHZ|
Y ra Q factor 165.1 ! 7 Q factor \ 83.9)
ods . 0 da .
/
10 dam "’ 10 derm E
-20 dém F \\ -20 dam 3
bt L M AN .
;?\0 i e U 3‘_”3‘3’: .
-40 dBm 40 dim
-50 demr -50 dBm:
60 dBm 60 dam
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 818.261 MHz 13.61 dém nd@ down ML 1 £19.48 MHz 15.25 dem nd@ down 8,77 Wiz
T 816,522 MHz -12,11 dem nd8 T1 1 £14.145 MHZ -11,19 dem nd8 26,00 d8
T2 1 821.478 MHz -12.13 dbm q factor T2 1 £23.915 MHz -10.53 dam q factor g
L JL ] L JU ] L

Low Channel / 15MHz / 64QAM

N/A

m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
mi1] 13.00 dBm
822.5490 MHz
2
2 I nds 26.00 dp|
104 ~ Sn 14.416000000 MHz
b P 7 Q factor 57.1)
ods - t
/ i
T 4
10 dBm
H
-20 dém :
A N
-0 dBm—— — = Y
/
40 na)v"'
o
-50 demr
-60 dem
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 14.08 dom nd@ down 14416 MHz
T1 -12.00 dBm ndB 26.00 d&
T2 1 828.633 MHz -11.48 dBm q factor 57.1
L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.34 | 13.43 - -
Middle CH 1.08 1.09 2.72 273 4.50 4.49 8.99 8.97 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.43 - - -
Middle CH 1.09 - 2.72 - 4.48 - 9.05 - - - - -
Page Number 1 A8-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

m . m L
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.48 dBm Mi[1] 15.90 dem
. e B19.32450 MHZ - . B18.48530 MHZ
R ocqan 1.079770280 MHz Y occ Bw 1.08B111888 MHz
At Vo AR AV ] Tt
10 ¢ v S 10 o i - -
o 0 d8:
\
\
10 df 10 df T
\
5 o /
20 4 -20 t
/ ; ol (T
AT ST ;30 d LA
Ve sy
-40 dBm.
50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.3248 MHz 16.48 dom [ 1 81B.4853 MHz 15.90 dam
T 1 818.46294 MHz 10.53 dam oce Bw 1.07972028 MHz T 1 B1B.45455 MHZ 9.30 dBm oce Bw 1.088111888 MHz
T2 1 819.54266 MHz 10.51 dBm T2 1 B19.54266 MHz 9.60 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.43 dBm Mi[1] 15.65 dBm
. v B19.49750 MHZ - 818.06490 MHz
- Xc By 2.715284715 MHZ] - oce By 2.733266733 MHZ]
N Nl T _’L e T e PR gy )
wd 5 10d %
1 \ ] \
o a 0y 0 d8s A
\
10 df - 10 df
20 -20
7
= — Raaia Wl P 20 AT —
-40 dBmr -40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.4978 MHz 16.43 dom [ 1 61B.064 MHz 15.65 dem
T 1 817.64535 MHz 9.77 dam oce Bw 2715284715 MHz T 1 817.53337 MHZ 10,47 dam oce Bw 2.733266733 MHZ
T2 1 820.36064 MHz 10.80 dBm T2 1 B20.36663 MHz 9.28 dBm
L JU ] L JU e

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

ctr

=)

S,

v

=)

Ref Level 00 dBm  Offset 11.60 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 11.60 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.73 dBm mi1] 14.81 dem
. 51973900 MHZ - B21.06800 MHZ
yocc By +.495504496 MHz oce Bw +.485514486 MHZ
wANpray i B  aaa I LN, Py ey
10 d " i 10 df nd ro=] e A
o 1 0 da: +
f /
10 df - 10 d - -
/ \
20 -20 f -
,, A ol |
i aview .
jBm
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.738 MHz 15.73 dém [ 1 £21.068 MRz 14.31 dem
T 1 816.75225 MHz 10.53 dam oce Bw 4,495504496 MHZ T 1 81675225 MHZ 10,55 dam oce Bw 4,485514486 MHZ
T2 1 821.24775 MHz 10.71 dBm T2 1 B821.23776 MHz 10.35 dBm
L JL ] L JU ] e

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- = m i
Ref Level 30.00 GBm  Offset 1160 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
™Mi[1] 17.24 dBm mi1] 15.50 dBm
2 M 621.4580 MHz - . 621.4980 MHz
. — o 9ccEw 8991008991 MHz - N o 8971028971 MHz
o TLA e e L T e . e e M P A
10 7 10 7
0 de £ -
/ \ \
10 dam =
\
-20 dém 4
AN
5 o
-0 ga -
“40 dBm
-50 dBm -50 dBm
-60 dem 60 dam
CF 819.0 MHz 1001 pts Span 20.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 821.458 MHz 17.24 dbm M1 1 521,496 MHz 15.59 dem
TL 814.5445 MHz 10.84 dBm Occ Bw £.991008991 MHz T1 1 £14.5245 MHz 9,67 dbm Occ Bw 8.971026971 MHz
T2 i 11.83 dém T2 i 823.4955 MHz 9.66 dem
L JU ] - L JU -

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1160 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
ke Att 0 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke Att a0 dB BWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.74 dBm Mi[1] 14.13 dem
. . __ B2a.0200 MHz - . | 192620 MHz
~ Y _occew 1z 7 MMz oce Bw - 13.426573427 MHz
o ‘,k P A pn WA frem S e 0 IVATONN WA Py g o e e
I 1
0 de ] ﬂ‘ 0 de: -
10 dBm :
| \
-20 dém =
P -
" S LA
-30 dBm J AT A .
-50 demr
-60 dem
CF 821.5 MHz 1001 pts Span 30.0 MHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 823.028 MHz 15.74 dém M1 1 £19.282 Mz 14.13 dem
T 814.8467 MHz 910 dBm occ Bw 13.336663337 MHz T 1 £14,7867 MHZ 9,34 dBim 0cc Bw 13.426573427 MHz
T2 1 828.1833 MHz 9.64 dbm T2 1 £26.2133 MHz .91 dbm
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 Gém  Offset 1160 b e RBW 30 khz

RefLevel 30,00 dBm  Offset 11.60 OB e RBW 100 kHz
Att

lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT - a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
I MI[1] 15.50 dBm M1[1] 15.47 dBm)|
B18.61960 MHZ 51916780 MHZ
2 2
= 1 - 1088111888 MHz, = e 2721270721 MHg]
LIPS o Iy Py
wd 10 7
0 de 0 d8: 7
/
10 dar - 10 dBm -
/ A
1 /
-20 dém 1 -20 dam
/ \ s
30 B Pami o e 30 dBm— S =
o= ~—
40 dBmy -40 dBm.
-50 demr -50 dBm:
60 dom -60 dam
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 818.6196 MHz 15.59 dom ML 1 £19.1678 MHz 15.47 dem
T 1 918,45734 MHz 7.85 darm oce Bw 1.088111888 MHz T 1 817.63337 MHz 9.22 dBim oce Bw 2.721278721 MHz
T2 1 819.54545 MHz 5.48 dBm T2 1 B820.35465 MHz 7.32 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.08 dBm mi1] 15.27 dBm
82054800 MH 822.9160 MH
20 " - 20 M -
occ el +.475524476 MHz occBw 'y 9.050949051 MHZ]
At b y Tl | e \
10 ¢ = 10 o -
{
0 de 0 d8:
| i
10 dar 1 10 dBm
-20 dém - -20 dam v
/ A o~ o]
~d reaf, W
v W —
-40 dBm.
-50 demr -50 dBm:
60 dom -60 dam
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts an 20.0 MHz
Marker Marker
Type | Ref X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 820.548 MHz 14.08 dom ML 1 £22.916 MHz 15.27 dem
T 1 816.76224 MHz 8.02 dam oce Bw 4,475524476 MHZ T 1 814,454 MHZ .43 dBim oce Bw 9.050949051 MHz
T2 1 821.23776 MHz 7.51 dBm T2 1 B823.5155 MHz 8.29 dBm
L JU ] e L JU ] e

N/A

Low Channel / 5MHz /| 64QAM
(Spearm | (=)

Ref Level 30.00 GBm  Offsel 1160 oB & RBW 300 kHz

o att 0GB BWT 12,6 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k M

Mi[1] 13.11 dBm)
2 ] 623.7780 MHz
Moce By 13426573427 MHZ|
n

CF 821.5 MHz 1001 pts

Marker

Type | Ref |
ML

Span 30.0 MHz

X-value | ¥-value | _Function |
823.778 MHz 13.11 dém

814.7857 MHz 7.60 darm oce Bw

828.2133 MHz 8.07 dBm

Function Result |

13.426573427 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum mr)|| Spectrum =
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvaPwr [@1Rm AvgPwr
20 dBimri-Ghesk £ 20 dBimi-Gheek 1
P<200 P P<200 ﬁ
10 dBm [’ 1 10 dBm [ \
0 der J‘ I 0 dem —
-10 dBm } \\ -10 dBm _JJ
20 dem - < ‘ 20 dem ‘ f ! |
i : . n
30 dem — M‘LM -30 dBm = ‘m‘\\
-40 dam -40 dBm o o
‘ M T ) AT
-y A sy
= Ldae 110 . ot n gy —om UBMm =~ T =
-60 dBm -60 dBm
70 dBm 70 dem
U
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.77 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 22.86 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | B13.96196 MHz 27,18 dBm 40,54 db -14.18 db ~3.000 Mz | 337 500 ke | 100.000 il | 522 38825 Mz 547 dom 535 dF 547 08
737,500 kHz | -700.000kHz | 300.000Hz | B13.98875 MHz 52,74 dam 7551 de -32.74 dB 37500 ke | 700000 kH: | 300000 He | B22 58661 MHx 234 dom o521ds 234 dp
700000kHz | 737.500 kHz [ 300.000Hz | 81540161 MHz ~71.38 dgm -94.14.d8 -51.38 dB 700000 kHz | 737.500 kHz | 300.000Hz | B24.00911 MHz -50.37 dBm 73.23dB -30.37 dB
EFTETIEH 2.000 Wbz |_100.000 khiz |__B15.44553 Mz =46.33 dBm 59.05 e =33.33 dB 737,500 kHz 3.000 MHz | 100.000 kHz | 824.03804 MHz -26.07 dBm 46,93 da -13.07 dB
Il j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

Spectrum

Ref Level 23.00 dém Offset 11.60 de
SGL Count 100/100

Mode Sweep

[@1rm AvgPwr

20 dBinmit-Gheek ¥

P< 200
10 dBm

[T

FWWWWL\
0dBm '

| \

=20 dBm

-30 dBm

-50 dBm

R

-60 dBm

-50 dBm

-70 dBm

-60 dBm

CF 814.7 MHz 5601 pts

-70 dem:

Span 6.0 MHz

Spectrum Emission Mask

CF 823.3 MHz 5601 pts

Span 6.0 MHz

standard: None

Tx Power 22.11 dBm Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Spectrum Emission Mask Standard: None

ooz

i

Tx Power 22.10 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz §13.95675 MHz -30.98 dem -53.09 dB -17.98 dB ~3.000 MHz | -737.500 kRz | 100.000 FHZ 822.55766 MHZ 20.48 dbm 5158 db 1648 0B
737500 kHz | -700.000 kHz | 300.000 Hz 813.96839 MHz -56.25 dém -78.37 dB -36.25 dB 537500 kHz | -700.000 kHz | 300,000 Hz 822 57604 MHz 5412 dBm 7621 db 3412 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81542685 MHz -55.40 dém -77.52 dB -39.40 dB 700.000 kHz 737.500 kHz | 300,000 Hz 824.00161 MHz -55.21 dBm -7731dB -35.21 dB
737.500 kHz 3.000 MHz | 100.000 kHz 515.43804 MHz -29.58 dém -51.70 dB -16.58 dB 237 500 kHz 3.000 MHz | 100.000 kHz 824 04661 MHZ 30 41 dBm
i i —

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26 / 1.4MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

[ oo
Spectrur mr)|| Spectrum 7

Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100100

@ 1Rm AwvgPwr @ 1Rm AvoPwr
20 dBrH-Ghask ; 20 dBimAit-Gheel Taps
P< 200 P<200
fa!
10 dBm ]r-\l 10 dBm { \
0 der 0 dem ’t 3
|| [ |
-10 dBm ¢ -10 dBm. /’
\
-20 dem 1 .\ -20 dBm J/ \ |
-30 dBm A \ -30 dem u’f \"M
-40 dém W . -40 dBm: L
‘ Mﬂ“* N ‘ fw"w“ b
ek At | " . b et
-60 dBm -60 dBm
70 dBm 70 dBm
v
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 22.15dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.30 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz _100.000 kHz 513.95982 MHz -25.81 dem -37.56 0B -12.81 B ~3.000 MHz | 737,500 kRz | 100.000 KHz B22.51054 MAz 4674 dbm 55.04 db 537408
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99411 MHz -52.74 dém -74.89 dB -32.74 d& 737,500 kHz | -700.000 kHz | 300,000 Hz 822 50446 MHz 72.15 dBm 9445 dp 52.15dp
700,000 kHz 737.500 kHz 200.000 Hz 81540482 MHz -72.13 d8m -04.28 db -52.13 db 700.000 kHz 737.500 kHz 300,000 Hz 824.01018 MHz 51.93 dBm 74,22 dB 3193 dB
737,500 kHz 3,000 MHz | 100.000 kHz 81547660 MHz -46.84 dBm -68.99 dB -33.84 dB 237 500 kHz 3.000 MHz | 100.000 kHz 82403804 MH2 5539 dBm
Il ] i
Date: 00:01:24

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum [@

Spectrur

Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
ek ; 20 dBimt-Ghook :
P<20C
10 dBm
. T A
ey o et
J ' | \
’ ‘, -10 dBm i
|
[ 20 dBm ‘ k |
| -30 dBm _—
M m""“"“'\Wm
I el [ i — s
. ok ot
-50 dBm
¥ 4
50 dBm
70 dem 70 dBm.
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.08 dBm T# Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.06 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | RangeuUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.95982 MHz 30,47 dBm -51.55 db -17.47 B 3500 M= 737 500 ke | 150.000 0% | 52255962 M 29.04 b 0.10 08 ~16.04 08
737500 kHz | -700.000 kHz | 300.000Hz | 813.99196 MHz 56,17 dBm -77.25 d8 -36.17 dB 737500 ke | 700000 kHe | 300.000 Ha | 822 58982 Mis a.35 dbm o4 ds ETERT
700000kHz 737500 kHz ] 300.000Hz | 81540054 MHz -59.60 dém -76.68 dé -35.60 d& 700000 kHz | 737.500 kHz | 300.000Hz | B24.01768 MHz -55.48 dBm 76,54 dB -35.48 dB
EFTETIEH 2.000 Mbz |_100.000 khiz |_B15.43504 MHz =29.67 dBm =50.75 de =16.57.dB 737,500 kHz 3.000 MHz | 100.000 kHz | 82404125 MHz -29.58 dBm 50,64 d8 -16.58 dB
]—' T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr)|| Spectrum 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
20 dBiiShask r 20 dBimit-Gheek :
P<200 P<200
10 dBm 'N\‘ 10 dbm [m)
der [ - 0 dem
’ \ T
10 dBm \‘ -10 dBm /.’
-20 dem I,J I'\ 20 dem | / ’ |
\ [ |
-30 dBm k 30 dem J'} Hh
-40 dem M - 40 dBm #,'vl
. , t"j \
oeIeTT 2 mﬁ\m M""W el Sl m k
-60 dBm -60 dBm
70 dBm 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.17 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz T Power 21.05 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Range Up RBW Fraquency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.92340 MHz 25.26 dBm 36.43 B -12.26 dB ~3.000 Mz 737 500 k= | 100.000 Kz 552 35092 1 557 dom 552 dF T
737,500 kHz | -700.000kHz | 300.000Hz | 813.99839 MHz 51,50 d8m 72.77 dB -31.59 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 822 56346 MHz 285 dam 0390ds SomsdB
700000kHz | 737.500 kHz [ 300.000Hz | 81541446 MHZ 72,48 d8m -93.66 d8 -52.48 dB 700000 kHz | 737.500 kHz | 300.000Hz | B24.00696 MHz -52.83 dBm 73.88 dB -32.83 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.58051 MHz -46.03 dBm -67.20 dB -33.03 dB 737500 kHz 3,000 MHz | 100,000 kHz 54 03804 MH2 ¢ 76 dAm
]" T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum v
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
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CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_20.18 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 20.03 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW |  Frequency | Power Abs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | B13.96196 MHz 32,26 dBm -52.44 db -10.26 db 60 B 557 St0 <= T i00.000 Fis 625 S 1904 Firiz 50.29 db =052 56 172508
737500 kHz | -700.000 kHz | 300.000 Hz | 813.98554 MHz -57.48 dBm -77.66 dB -37.48 dB 37500 kHe | 700000 kH | 300000 He | B22 59304 Mz =545 dBm s aads T
700000kHz 737500 kHz ] 300.000Hz | 81541339 MHz -56.66 dém -76.84.d8 -36.66 dB 700000 kHz | 737.500 kHz | 300.000Hz | B24.00161 MHz -56.12 dBm 76.15 dB -36.12 dB
EFTETIEH 2.000 Mbz |_100.000 khiz |_B15.54405 Mz =31.30 dBm =51.46de -18.30 dB 737,500 kHz 3.000 MHz | 100.000 kHz | 824.04232 MHz -30.48 dBm 50,51 d8 -17.48 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ur || Spectrum c%:
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvaPwr [@1Rm AvgPwr
T } 20 cBimi-Ghoek ;
P<200
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-60 dBm -60 dBm
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CF 815.5 MHz 5601 pts Span 10.0 MHz ) ||l GF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.13 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 22.03 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 Wiz -1.530MHz | 100.000kHz | 61356161 MHz -23.88 dam -46.01 dB -10.58 4B 5.000 MHz ~1.538 MHz | _100.000 kHz | 820.96161 MHz ~23.08 dém 451148 ~10.08 dB
=1.538 bz -LSOUMHz | 300.000Hz | 81359911 MHz =47.06 cBm -69.19 db -27.06 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099911 MHz -46.82 deém 68,85 dB -26.82 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz ~47.09 dgm -69.22 dé -27.09 d@ 1.500 MHz 1.538 MHz | 300,000 Hz | B24.00446 MHz -47.39 dBm -69.42 dB -27.39 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.04018 MHz -21.03 dBm -43.16 dB -8.03 dB 1538 MHz 5300 Mz | 100,000 ks | o4 03335 M. o5 4 dBm &b T
i i )

00:14:58

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ur || Spectrum c%:
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
20 dBhwiGhask r 20 cdBmi-Ghoek i
P<200 P<200
10 dBm 10 dBm
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( \ -10 dBm |
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’ -30 dBm
Lo [—— ey e
ey I e T ) a0 A e
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-50 dem -50 dBm {
60 dem 50 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.12 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 21.09 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81395446 MHz -25.05 dBm -46.17 dB -12.05 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82096161 MHz ~25.70 dBm ~46.79 dB ~12.70 dB
=1.538 H2 -LS00MHz | 300.000HZ| 613.999i1 MHz -48.30 dBm -69.43 db -28.30 dB -1.538 MHz -1.500 MHz | 300,000 Hz | B20.99911 MHz -48.10 dBm 69,10 d8 -28.10 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz ~47.75 dgm -68.88 dB -27.75 dB 1.500 MHz 1.538 MHz | 300.000Hz | 824.00268 MHz -47.81 dBém -68.90 dB -27.81dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.04375 MHz -23.35 dBm -44.47 dB -10.35 db 1538 MHz 5300 Mz | 100,000 ks | o4 04196 MH. e 04 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 /

3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Spectrum

Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvaPwr [@1Rm AvgPwr
heek ; 20 dBwit-Gheek ;
P<200
10 dBm
— 0 dem ’ = . \
] ‘ -10 dBm
] \ 1 1
7 ¢ 20 dem , {
-30 dem
-y A g, _a0.dB st A ¥ Yottty N
— P S per 0,
50 dBm -50 dem
-60 dBm -60 dBm
70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz

standard: None
Tx Bandwidth 3.000 MHz

Spectrum Emission Mask

Tx Power 20.10 dBm RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 20.07 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.95268 MHz -25.97 dBm -46.08 d8 -12.97 d8 -5.000 MHz -1.538 MHz | 100.000 kHz B20.96161 MHz -27.65 dbm 47,72 db -14.65 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 81399911 MH2 -49.48 d2m -69.59 d@ -29.48 db -1.538 MHz -1.500 MHz | 300,000 Hz 82099911 MHz -49.45 dBm 69,53 db -29.45 dB

1.500 MHz 1538 MHz | 300.000 Hz £17.00268 MHz -48.96 dém -69.00 d& -28.96 dB 1.500 MHz 1.538 MHz | 300,000 Hz 824.00268 MHz -48.83 dBm -68.90 dB -28.83 dB
1,538 WH2z S.000 Wbz |_100.000 kHz |_817.06596 MHz =26.00 dBm =46.10dE =15.00d8 1.538 MHz 5.000 MHz | 100.000 kHz | 824.03839 MHz -25.56 dBm 45,63 d8 -12.56 dB
i i 1 )
Date: 1 00:32:43 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(%]

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23,00 dBm Offset 11.60 dg

SGL Count 100/100

E.lRm AvigPwr

20 dBimit-Gheek g
P<20(

10 dBm

Mode Sweep

0 dem i \

-10 dem: |

=20 dBm ¥ k

-30 dBm

-50 dBm

-40 cem
osesmmp

-50 dBm

-60 dBm

<70 dem:

-60 dBm

CF 816.5 MHz

5601 pts

Span 15.0 MHz

Spectrum Emission Mask
Tx Power 22.09 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

-70 dem:

CF 821.5 MHz 5601 pts Span 15.0 MHz

Spectrum Emission Mask Standard: None

Tx Power 22.17 dBm

Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | Alimit
~7.500 MHz -2538 MHz | 100.000 kHz 513.96116 MHz -28.90 dem -52.00 d& -16.50 B
-2.538 MHz -2500 MHz | 200.000 Hz 813.99866 MHz -53.89 dém -75.98 d& -33.89 dB
2,500 MHz 2,538 MHz 200.000 Hz £19.00134 MHz -53.55 dam -75.65 dB -33.55 d8
2,538 MHz 7.500 MHz | 100.000 kHz £19.03884 MHz -29.29 dém -51.38 dB -16.29 dB

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz | _100.000 kHz 616.95312 MHz -29.61 dBm 5178 db -16.61 0B
-2,538 MHz -2.500 MHz | 300,000 Hz 818.98795 MHz -53.81 dBm -75.99 db -33.81dB

2.500 MHz 2.538 MHz | 300,000 Hz 824.00134 MHz -53.15 dBm 7532 dB -33.15 dB
2.538 MHz 7.500 MHz | 100.000 kHz 824.03884 MHz -29.58 dBm

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ur || Spectrum c%:
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
20 dBhwiGhask r 20 cdBmi-Ghoek i
P<200 P<200
10 dBm
JPUS FEOPU R SR SO RO o dam ; MWI
’ \ -10 dBm I{ ‘
[[’ 11‘ 20 dBm !
-30 dBm ,,...J‘n
o = s 40 dBm ™ a9
—E - T
-50 dBm
50 dBm
70 dem 70 dem
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.18 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 21.15 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
~7.500 MHz 2538 MRz | 100.000 KMz | B613.96116 MHz 31,09 dém -53.17 db -18.99 db 7 .500 MHZ P s e 0,000 B Bin. 6116 ue 51.10 b 055 ~I5.10 08
=2.538 4H2 -2.500MHz | 300.000Hz | B13.99866 MHz -55.08 dém -76.26 dB -35.08 d@ 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -54.81 dBm 75,96 d8 -34.81dB
2.500 Mz 2538 MHz | 300.000Hz] 819.00134 MHz -S4.11.dém -75.20 d8 -34.11 8 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -54.15 dBm 75.30 dB -34.15 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.03884 MHz -30.60 dBm 5178 dB -17.60 dB 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 3055 dbm

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 /

5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvaPwr [@1Rm AvgPwr
heek } 20 dBwi-heek ;
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i ] | [t R
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_20.13 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 20.10 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
~7.500 MHz 2538 MAz _100.000 kHz | 613.96116 MHz 52,53 dem 52.65 dB 1553 a8 ~7.500 MHZ 5 558 MG | 150.000 Wi | 1695560 Mz S0.87 dom =097 dE ES I
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz -56.24 cBm =76.36 db -36.24 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -55.99 deém 76.09 dB -35.99 de
2.500 Mz 2538 MHz | 300.000Hz] 819.00134 MHz -99.55 dém -75.68 dé -35.55 d8 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -55.63 dBm 75.74 dB -35.63 dB
2.538 MHz 7,500 MHz | 100.000 kHz | 819.03884 MHz -32.80 dBm -52.93 de -15.80 de 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 3551 dbm 5o db oEi
Il j [ w
Dater 1 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Lowest Band Edge / Full RB

@) ((specrum | =
Ref Level 23.00 dém  Offset 11.60 dB Mode Sweep Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100

(@ 1~m AvgPwr [® 1Rm AvgPwr
20 demit Shoek nAES 20 deit Shoek AES

P<20C P<20C
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-10 dem {‘ \ -10 dém - lll
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-30 dB -30 dBm
oy i) !
e M I il S e W
-40 dB -40 dBm
O
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 der -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.08 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.08 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.90712 MHz -33.15 dBm -55.23 de -20.15 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.96071 MHz -34.32 dBm -55.40 d8 -21.32 db

-5.038 MHz -5.000 MHz | 300.000 Hz £13.99813 MHz -57.68 dBm -79.76 dB. -37 .68 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813,99813 MHz 59,22 dBm -80.30 dB -39.22 dB

5.000 MHz 5.038 MHz | 300.000 Hz 624.00188 MHz -55.64 dBm -77.72 db -35.64 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -57.17 dbm -78.25 dB -37.17 dB

5.038 MHz 10.000 MHz | 100.000 kHz £24.03929 MHz -30.78 dBm 52,86 db -17.78 di 5.036 MHz 10.000 MHz | 100.000 kHz 524.10002 MHz -32.58 dBm 67 de -19.58 dB

il il
{ N J - L It J v

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Sweep

0 dBrm-

= |
> e

——

CF 819.0 MHz
Spectrum Emission Mask
Tx Power 20.10 dBm

5601 pts
Standard: None
Tx Bandwidth 10.000 MHz

Span 20.0 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.93028 MHz -35.84 dBm -55.95 de -22.84 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.99813 MHz -60.51 dém 80,61 dB 40,51 dB
5.000 MHz 5.038 MHz | 300.000 Hz §24.00188 MHz -58.63 dBm -78.74 db -38.63 dB
5.038 MHz 10.000 MHz | 100.000 kHz 824.06430 MHz -34.62 dem -54.72 da 21,62 de
—_—
\ ) ) T w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge / Full RB

Lowest Band Edge / Full RB

@) (Specrum | )
Ref Level 23.00 dém Offset 11.60 d& Mode Sweep Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dbimit-Ghoek nARS 20 deirmitGhoek T
p< 200 p<20L
10 dam 10 dem
0 dBm T 0 dBm T peermhin T
-10 dBrv ‘l -10 dBm !
| | ||
-20 dBr J Iu -20 dBm J \\‘
-30de Y 30 dBm vl }
N o 5 40 dBm I N,
A
g il
-60 dBm
-70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.09 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.07 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.83125 MHz -33.26 dBm -55.36 de -20.26 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.92768 MHz -34.19 dBm -55.25 d8 -21.19 dB
-7.538 MHz -7.500 MHz 300,000 Hz £13.99196 MHz -58.06 dBm -80.15 d& -38,06 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813,99196 MHz -59.77 dBm -80.84 dB -39.77 dB
7.500 MHz 7.538 MHz | 300.000 Hz £29.00804 MHz -60.63 dBm -82.72 dB -40.63 dB 7.500 MHz 7.538 MHz | 300.000 Hz £29,00804 MHz -61.63 dBm -B2.70 dB -41.63 dB
7.538 MHz 15.000 MHz 100.000 kHz £29.04018 MHz -36.39 dBm 58.49 di -23.39 dB 7.538 MHz 15.000 MHz 100.000 kHz 829.07768 MHz -36.76 dBm 83 dB -23.76 dB
i
L N J Ll L It J e
10231241 102

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge / Full RB

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 23,00 dém Offset 11.60 dB

Mode Sweep

hoek

CF 821.5 MHz

5601 pts

Span 30.0 MHz

pectrum Emission

T Power 20.12 dBm

Mask Standard: None

Tx Bandwidth 15.000 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94732 MHz -36.01 dBm -56.13 dé -23.01de
-7.538 MHz 7,500 MHz | 300.000 Hz £13.99196 MHz -61.37 dém -81.49 B 41,37 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.02411 MHz -63.15 dBm -83.31d8 43,15 d&
7.538 MHz 15.000 MHz | 100.000 kHz £29.20089 MHz -38.19 dém -58.31 d& 25,18 di
p—
\ ) ) T w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(%]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit Twrk PARS Limit -‘thr'rk (33
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
10US_LINE_ABS_ B [INE_ABS_
20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
a b - n - AR i s g
-50 derr -50 dBm —
70 d8 70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 798.66269 MHz -57.91 dBm -44.91 dB 30.000 MHz 806.500 MHz 100.000 kHz 790.80112 MHz -57.82 dBm -44.82 dB
836,500 MHz 1.000 GHz 100.000 kHz 981.98313 MHz -57.20 dBm -44,20 dB 836,500 MHz 1.000 GHz 100.000 kHz 949.75073 MHz -57.19 dBm -44,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -45.92 dBm -32.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -46.38 dBm -33.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -42.15 dBm -29.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00776 GHz -41.96 dBm -28.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91127 GHz -42,30 dBm -29.32 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -29.29 dB
T bl
L L J e L JU e
oo
Ref Level 0.00 dBm  Offset 11.60 d Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit l‘lhmk
ne $PURIOUS | INE_ABS
-10 dehE—
| SPURIOUS_LINE_ABS
-20 dBm
-30 des
-40 dBm
o~ | o™y ettt
| —
-50 dBs
=70 dB
-80 dBm
-90 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 643.46946 MHz -57.94 dBm -44.94 dB
836.500 MHz 1.000 GHz 100.000 kHz 966.37669 MHz -57.18 dém -44.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -45.73 dbm -32.73 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -42.14 dBm -20.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92277 GHz -42.18 dBm -29.18 dB
Nt
JU J b
Dats: 18.0CT.
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

n t 1
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
- : - i
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
I |t it ) |t s it ™
n - 1
-50 derr -50 dBm
-
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 619.49652 MHz -57.46 dBm -44.46 dB 30.000 MHz 806.500 MHz 100.000 kHz 634.49173 MHz -57.98 dBm -44,98 dB
836,500 MHz 1.000 GHz 100.000 kHz 965.39618 MHz =57.13 dBm -44,13 dB 836,500 MHz 1,000 GHz 100.000 kHz 988.43816 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -46.23 dBm -33.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -46.34 dBm -33.34dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -42,09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92177 GHz -42,17 dBm -29.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89528 GHz -42.30 dBm -20.30 de&
il il
L L J - L L J e

00:43:33

Highest Channel / QPSK

o
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llhm k pafs
1o 4ine URIOUS ) INE_ABS PABS
URIOUS_LINE_
-20 dBm
-30 des
-40 dém
N -y L aamniee s o N ER R SRR
-50 dBs
—
-70 des
-80 dBm
-90 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 806,500 MHz 100.000 kHz 760.76216 MHz -57.62 dBm -44.62 dB
B836.500 MHz 1.000 GHz 100.000 kHz 882.30997 MHz -56.92 dim -43.92 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -45.46 dBm -32.46 dB
3,000 GHz 7,000 GHz 1.000 MHz 6,93826 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.51327 GHz -42.20 dBm -29.20 dB
v
4L 4 “
Date 53
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26 / 5SMHz

n t 1
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
ey i e Pttt ssmrma®™] P e e it
o 4
-50 derr -50 dBm
- ——
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 610.17910 MHz -57.78 dBm -44.78 dB 30.000 MHz 806.500 MHz 100.000 kHz 802.01114 MHz -57.54 dBm -44.54 dB
836,500 MHz 1.000 GHz 100.000 kHz 937.28823 MHz =-57.35 dBm -44,35 dB 836,500 MHz 1,000 GHz 100.000 kHz 940.39318 MHz -57.25 dBm -44,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -46.44 dBm -33.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -46.11 dBm -33.11dB
3.000 GHz 7.000 GHz 1.000 MHz 5.892309 GHz -42.13 dBm -29.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42,03 dBm -29.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71607 GHz -42,34 dBm -29.34 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72107 GHz -42.33 dBm -29.33 dB&
il il
L L J - L L J e
00:46:1 Qo4

Highest Channel / QPSK

o
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llhm k pafs
ne URIOUS ) INE_ABS PABS
-10 dehE—
URIOUS_LINE_
-20 dBm
-30 des
-40 dém
- A AR ottt
-
-50 dBs
——
|
-70 des
-80 dBm
-90 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 806,500 MHz 100.000 kHz 802,10820 MHz -57.74 dBm -44.74 dB
B836.500 MHz 1.000 GHz 100.000 kHz 861.06559 MHz -57.23 dém -44.23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -46.44 dBm -33.44 dB
3,000 GHz 7,000 GHz 1.000 MHz 6,90976 GHz -42,07 dBm -29.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.50727 GHz -42.21 dBm -29.21 dB
v
JL (]
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG370621-01B

LTE Band 26 / 10MHz

Middle Channel / QPSK

ectrum n‘?
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit llh(zl k pafs
10 4ipg_$PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 des
-40 dém
. s o N SR W S
e
-50 dBs
-
-70 des
-80 dBm
-90 de:
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 802.64201 MHz -57.46 dBm -44.46 dB
£836.500 MHz 1.000 GHz 100.000 kHz 973.40367 MHz -57.19 dem -44.19 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -45.41 dBm -32.41 de
3,000 GHz 7,000 GHz 1.000 MHz 6,90376 GHz -42,12 dBm -29.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.51727 GHz -42.17 dBm -29.17 dB
— —_—
JU J ¢ b
Date: 19.0CT.2 Ll

LTE Band 26 / 15MHz

Low Channel / QPSK

rum n%:
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit fheck PARS
_10 dde —$PURIOUS ) INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dm
-30 de
-40 dim
" . e e NI R SR,
-50 de| =
-70 der
-80 dBm
-90 der
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 758,82103 MHz -57.81 dém -44.81 dB
836.500 MHz 1.000 GHz 100.000 kHz 976,34520 MHz -5£7.25 dem -44.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -46.12 deém -33.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -42,19 dém -29.19 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.94926 GHz -42,29 dém -29.29 dB
s
L JL J [ _]
Date: 19.0CT
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ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0136
40 Normal Voltage 0.0170
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0167
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0061
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0200
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0168

Note: Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 A8-23 of 24
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ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0073
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0225
0 Normal Voltage 0.0046
PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0156
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0134
20 Normal Voltage 0.0000
20 Battery End Point 0.0223

Note: Normal Voltage = 4.0 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage = 4.2 V.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG370621-01B

LTE Band 26_Part 90S_824 MHz

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

16QAM
RB Size Full RB

64QAM

256QAM

Full RB

Middle CH

4.90 5.91

Full RB

Full RB

Limit: 13dB
Result

6.49

- PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum 42 Spectrur o
Ref Level 30.00 GBm  Offset 1160 & Ref Level 30.00 GBm  Offset 1160 &
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
01 01 -
i
001 001
1E4 - 1E4
13
| \
E-04- 3 E-04, !
% b
{ |
e - 1E0 \
CF 824.0 Miiz Aean Pwr + 20.00 dB CF 824.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Functio Samples: 130000 Gomplementary Cumulative Distribution Functio Samples: 130000
N | Peak | <1 | 10%% | 1% | 0.1% | o010 | Mear | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2174 dBm 27 56 dbm 85 a8 2.35 a8 4.14 dE 3.00 dB 522 db Trace 1 [ o0.81 dBm 27 54 dbm 6.73 a8 3.07d8 501d8 5.91a8 6.43 a8
[ BEERREE ]

LTE Band 26 / 15MHz / 64QAM
Middle Channel / Full RB

(Spocum ) o
el 30.00 GBm  Offset 1160 &
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
<
0.1
001
1E-
\
k.
E-04- ‘\
1E- L
|
|
CF 824.0 Miiz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mear | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 10.81 dBm 27,47 dbm 7.66 a8 3.16d8 525 dE £.20 db 7.22 db
[ [ EEEEEEENC )
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